
  
     

 

  
 

 
     

   
 

 
   

 
 

   
 

 
 

 
 

 
 

 
 

  
 

   
 

 
    

  
 

  
 

     
     

 
 

      
 
 

  
  

   
   

    
  
 
     

  

NPDES Permit No. MA0102245 
Page 1 of 15 

AUTHORIZATION TO DISCHARGE UNDER THE
 
NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM
 

In compliance with the provisions of the Federal Clean Water Act, as amended, (33 U.S.C. §§1251 et seq.; the 
"CWA"), and the Massachusetts Clean Waters Act, as amended, (M.G.L. Chap. 21, §§ 26-53), 

The Commonwealth of Massachusetts
 
Executive Office of Public Safety and Security
 

Department of Correction
 

is authorized to discharge from the facility located at 

Massachusetts Correctional Institute (MCI)
[...]
ug/l Microgram(s) per liter 

WET “Whole effluent toxicity” is the total effect of an effluent 
measured directly with a toxicity test. 

C-NOEC “Chronic (Long-term Exposure Test) – No Observed Effect 
Concentration”. The highest tested concentration of an effluent or a 
toxicant at which no adverse effects are observed on the aquatic test 
organisms at a specified time of observation. 

A-NOEC “Acute (Short-term Exposure Test) – No Observed Effect Concentration” 
(see C-NOEC definition). 

LC50 LC50 is the concentration of a sample that causes mortality of 50% of the 
test population at a specific time of observation.  The LC50 = 100% is 
defined as a sample of undiluted effluent. 

ZID Zone of Initial Dilution means the region of initial mixing 
surrounding or adjacent to the end of the outfall pipe or diffuser 
ports. 

Page 25 of 25 



 
 

  
 

 
  

 
 

 
  

 
  

   
 

    
 
   
 

  
 

 
   

 
 

 
 

    
 

 
 

    
 

      

Fact Sheet 
NPDES Permit No. MA0102245 

Page 1 of 22 

UNITED STATES ENVIRONMENTAL PROTECTION AGENCY 
NEW ENGLAND - REGION I 

5 POST OFFICE SQUARE, SUITE 100 
BOSTON, MA  02109-3912 

FACT SHEET 

DRAFT NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM (NPDES) PERMIT TO 
DISCHARGE TO WATERS OF THE UNITED STATES 

NPDES PERMIT NO: MA0102245 

NAME AND ADDRESS OF PERMITTEE: 

The Commonwealth of Massachusetts
 
Executive Office of Public Safety and Security
 

Department of Correction
 

NAME AND ADDRESS OF FACILITY WHERE DISCHARGE OCCURS: 

MCI – Concord Water Pollution Control Facility
 
965 Elm Street
 

Concord, MA 01742
 

RECEIVING WATERS: Assabet River (MA82B-07) 

CLASSIFICATION: Class B - Warm Water Fishery 



 
 

  
 

 
    
    
    
    

    
    
    
    
    
     
    
     

    
     
    
    
    

    
    
    
    
    
      

    
    
     

    
    
    
    
    
    

    
    

 
 

 
 

      
       

 
 

 
     
     

  

Fact Sheet 
NPDES Permit No. MA0102245 

Page 2 of 22 

TABLE OF CONTENTS 
I. PROPOSED ACTION..................................................................................................................... 3
 
II. TYPE OF FACILITY AND DISCHARGE LOCATION ............................................................... 3
 
III. DESCRIPTION OF DISCHARGE.................................................................................................. 3
 
IV. LIMITATIONS AND CONDITIONS............................................................................................. 3
 
V. PERMIT BASIS AND EXPLANATION OF EFFLUENT LIMITATION  DERIVATION.......... 3
 

A. PROCESS DESCRIPTION ................................................................................................ 3
 
B. EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS.......................... 4
 
1. Overview of Federal and State Regulations........................................................................ 4
 
2. Development of Water Quality-based Limits ..................................................................... 5
 
3. Water Quality Standards; Designated Use; Outfall 001 ..................................................... 5
 
4. Design Flow, 7Q10, and Available Dilution ...................................................................... 5
 
5.	 Conventional Pollutants: BOD5, TSS, pH, and E. coli........................................................ 7
 

a) Biochemical Oxygen Demand (BOD5) .............................................................................. 7
 
b) Total Suspended Solids (TSS) ............................................................................................ 8
 
c) pH ....................................................................................................................................... 8
 
d) Escherichia coli (E. coli)..................................................................................................... 9
 
e) Dissolved Oxygen............................................................................................................... 9
 

6.	 Non-Conventional Pollutants............................................................................................ 10
 
a) Total Residual Chlorine .................................................................................................... 10
 
b) Total Phosphorus .............................................................................................................. 10
 
c) Ammonia Nitrogen ........................................................................................................... 13
 
d) Metals ............................................................................................................................... 14
 
e) Outfall 001 – Whole Effluent Toxicity (WET)................................................................. 18
 

VI. UNAUTHORIZED DISCHARGES.............................................................................................. 18
 
VII. OPERATION AND MAINTENANCE OF THE SEWER SYSTEM........................................... 19
 
VIII. SLUDGE INFORMATION AND REQUIREMENTS ................................................................. 19
 
IX. ESSENTIAL FISH HABITAT...................................................................................................... 19
 
X. ENDANGERED SPECIES ACT................................................................................................... 20
 
XI. MONITORING AND REPORTING............................................................................................. 21
 
XII. STATE PERMIT CONDITIONS .................................................................................................. 21
 
XIII. STANDARD CONDITIONS ........................................................................................................ 21
 
XIV. STATE CERTIFICATION REQUIREMENTS ............................................................................ 21
 
XV. PUBLIC COMMENT PERIOD AND PROCEDURES FOR FINAL DECISION....................... 21
 
XVI. EPA & MASSDEP CONTACTS .................................................................................................. 22
 

Appendices 

Appendix A DMR Data and Limit Calculations
 
Appendix B Statistical Approach for Metals Effluent Data (n ≥10)
 

Figures 

Figure 1 Location Map 
Figure 2 Treatment Plant Flow Schematic 



 
 

  
 

    
 

 
   

 
    

 
   

 
 

 
    

  
          

 
        

 
 

     
 

 
        

 
  

 
    

 
  

 
       

    
     

 
   

    
  

 
      

     
      

 
 
 
 
 

 
 

 
  

 
  

  

 
 

 
 

 
     

  

  
01 

Fact Sheet 
NPDES Permit No. MA0102245 

Page 3 of 22 

I. PROPOSED ACTION 

The above-named applicant has applied to the U.S. Environmental Protection Agency for the re-issuance 
of its National Pollutant Discharge Elimination System (NPDES) permit to discharge into the designated 
receiving water. 

The draft permit proposes an expiration date five (5) years from the effective date of the final permit. 

II. TYPE OF FACILITY AND DISCHARGE LOCATION 

The facility’s discharge outfalls are listed below: 

Outfall Description of Discharge Receiving Water Outfall Location 

42.462600 N,Treated Effluent Assabet River 71.392636 W 

MCI Concord is a medium security prison facility that operates a 0.31 million-gallon per day (MGD) 
wastewater treatment facility serving the prisoner and staff population, a local public works building and 
state police barracks. This facility serves a population of about 1,600 inmates and staff employees. 

III. DESCRIPTION OF DISCHARGE 

Quantitative descriptions of the discharge in terms of significant effluent parameters, based on discharge 
monitoring reports (DMRs) submitted for April 2010 through March 2015 are shown in Appendix A of 
this fact sheet. 

IV. LIMITATIONS AND CONDITIONS 

The effluent limitations and monitoring requirements may be found in the draft NPDES permit. 

V. PERMIT BASIS AND EXPLANATION OF EFFLUENT LIMITATION DERIVATION 

A. PROCESS DESCRIPTION 

The on-site water pollution control facility (WPCF) is an extended aeration activated sludge facility. The 
headworks receive influent flow, which is passed through a shredder and receives lime addition for pH 
neutralization. This flow is then sent to four parallel extended aeration tanks.  The operator adds alum 
(aluminum sulfate) at a point prior to the aeration tanks, which reduces phosphorus levels through the 
treatment process.  Following the aeration tanks are four clarifiers which remove solids, followed by 
chlorination in a contact chamber. The facility uses a portable sodium bisulfite tank for dechlorination.   
See Figure 2 for a schematic of the facility operations. 

Sludge is thickened by belt filtration, with the aid of polymer. It is then picked up twice per week at about 
5,000 gallons per load.  MCI Concord sends sludge to the Upper Blackstone Wastewater Treatment 
Facility in Millbury, Massachusetts for incineration. 



 
 

  
 

   
 

    
 

    
   

 
 

 
  

   
 

  
 

 
 

 
   

 
 

  
  

     
   

  
  

   
  

 
    

  
     

 
 

  
    

   
     

    
 

 
 

   
   

 
 

 
     

  
   

    

Fact Sheet 
NPDES Permit No. MA0102245 

Page 4 of 22 

B. EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS 

1. Overview of Federal and State Regulations 

EPA is issuing this permit pursuant to Section 402(a) of the Clean Water Act (CWA). The 
Commonwealth of Massachusetts is also issuing this permit pursuant to Massachusetts General Laws ch. 
21, § 43 (2004). 

The CWA prohibits the discharge of pollutants to waters of the United States without a NPDES permit 
unless such a discharge is otherwise authorized by the CWA. The NPDES permit is the mechanism used 
to implement technology and water quality-based effluent limitations and other requirements including 
monitoring and reporting. The draft NPDES permit was developed in accordance with various statutory 
and regulatory requirements established pursuant to the CWA and any applicable State administrative 
rules. The regulations governing EPA's NPDES permit program are generally found in 40 CFR Parts 122, 
124, 125 and 136. 

EPA is required to consider technology and water quality-based requirements when developing permit 
limits. The technology-based limits for publicly owned treatment works (POTWs) are based on secondary 
treatment and are found in 40 CFR Part 133. 

Section 301(b)(1)(C) of the CWA requires NPDES permits to contain effluent limits more stringent than 
technology-based limits where more stringent limits are necessary to comply with, among other things, 
any applicable state or federal water quality standards. EPA's regulations at 40 C.F.R. §122.44(d)(1) 
require that effluent limits more stringent than technology-based limits be included in permits when 
necessary to achieve water quality standards.  Compliance schedules to meet water quality-based effluent 
limits may be included in permits only when the state's water quality standards clearly authorize such 
schedules and when the limits are established to meet a water quality standard that is adopted, revised, or 
newly interpreted after July 1, 1977. 

A water quality standard consists of three elements: (1) beneficial designated use or uses for a water body 
or a segment of a water body; (2) numeric and narrative water quality criteria sufficient to protect the 
assigned designated use(s); and (3) antidegradation requirements to ensure that existing uses and high 
quality waters are protected and maintained. 

The Massachusetts Surface Water Quality Standards (MA SWQS) at 314 CMR 4.00 establish designated 
uses of the State’s waters, criteria to protect those uses, and an antidegradation provision to ensure that 
existing uses and high quality waters are protected and maintained.  They also include requirements for 
the regulation and control of toxic constituents and specify that EPA’s recommended water quality 
criteria, established pursuant to Section 304(a) of the CWA, shall be used unless a site-specific criterion is 
established. 

Section 401(a)(1) of the CWA forbids the issuance of a federal license for a discharge to waters of the 
United States unless the state where the discharge originates either certifies that the discharge will comply 
with, among other things, state water quality standards, or waives certification.  EPA’s regulations at 40 
CFR §122.44(d)(3), §124.53 and §124.55 describe the manner in which NPDES permits must conform to 
conditions contained in state certifications.  

Section 402(o) of the CWA and 40 CFR §122.44(l) provide, generally, that the effluent limitations of a 
renewed, reissued, or modified permit must be at least as stringent as the comparable effluent limitations 
in the previous permit.  Except under certain limited circumstances “backsliding” from effluent 
limitations contained in previously issued permits is prohibited. 



 
 

  
 

 
     

 
   

   
    

    
   

    
 

 
  

    
   

 
 

   
   

  
   

 
    

      
   

    
   

    
 

         
    

   
   

    
 

 
       

    
  

 
     

 
      

      
     

     
     

   
     

 
   

 

Fact Sheet 
NPDES Permit No. MA0102245 

Page 5 of 22 

2. Development of Water Quality-based Limits 

Receiving stream requirements are established according to numerical and narrative standards adopted 
under state law for each stream classification. When using chemical-specific numeric criteria from the 
state's water quality standards to develop permit limits, both the acute and chronic aquatic life criteria are 
used and expressed in terms of maximum allowable in-stream pollutant concentration. Maximum daily 
limits are generally derived from the acute aquatic life criteria, and the average monthly limit is generally 
derived from the chronic aquatic life criteria. Chemical-specific limits are established in accordance with 
40 CFR §122.44(d) and §122.45(d). 

The permit must limit any pollutant or pollutant parameter (conventional, non-conventional, toxic and 
whole effluent toxicity) that is or may be discharged at a level that causes or has “reasonable potential” to 
cause or contribute to an excursion above any water quality criterion. An excursion occurs if the projected 
or actual instream concentration exceeds the applicable criterion. 

In determining reasonable potential, EPA considers: (1) existing controls on point and non-point sources 
of pollution; (2) pollutant concentration and variability in the effluent and receiving water as determined 
from the permit application, monthly discharge monitoring reports (DMRs), State and Federal water 
quality reports; (3) sensitivity of the species to toxicity testing; (4) statistical approach outlined in 
Technical Support Document for Water Quality-based Toxics Controls, March 1991, EPA/505/2-90-001 
(TSD) in Section 3; and, where appropriate, (5) dilution of the effluent in the receiving water. In 
accordance with the MA SWQS [314 CMR 4.03(3)], available dilution for rivers and streams is based on 
a known or estimated value of the lowest mean flow which occurs for seven (7) consecutive days with a 
recurrence interval of once in ten (10) years (7Q10). 

3. Water Quality Standards; Designated Use; Outfall 001 

The Assabet River is classified in the MA SWQS (314 CMR 4.00) as a Class B-warm water fishery. 
Class B waters are designated as a habitat for fish, other aquatic life, and wildlife, including for their 
reproduction, migration, growth and other critical functions. They are also designated for primary and 
secondary contact recreation. Class B waters shall be suitable for irrigation and other agricultural uses and 
for compatible industrial cooling and process uses. These waters shall have consistently good aesthetic 
value. 

A warm water fishery is defined in the MA SWQS (314 CMR 4.02) as a water in which the maximum 
mean monthly temperature generally exceeds 68° F (20° C) during the summer months and is not capable 